
30

Figure 10.1  
GI 545 DV and DV MV Exploded View.

139919_GI 545  DV and DV MV  5/19

3

2

1

4 5

6

6
7

8
9

10

11 12

13
14 15 16

17
18

8

6

18

19

20

21
22

22
23 24

25

26

8
27

28

29

30

31

32
33

34

35

8

36

37

38
39

40

41
42

8

42 43 8

44 45

46

47

8
8

8

48 49

50

8
8

50

8
2

8

8

8

8

6
6

51
52

53
54

5556

57
58

59

60

52

61

6
6

10.0  Illustrated Part List



31

139919  GI 545 DV and DV MV  5/19

1	 129124	 Gasket, Tadpole, .25 X 1.25, Self Adhesive
2	 220042	 Clip, U Type (Tinnerman - Repairs only)	
3	 158135	 Glass w/ Gasket, Replacement		
4	 22628592	 Glass Frame - MB		
5	 22628392	 Baffle, Firebox - MB		
6	 117968	 Nut, M6 Serrated Flange plain		
7	 22628292	 Air Intake Wall - MB		
8	 117917	 Screw, HWH SMA #8 x 1/2 SL Blk Oxide	   
9	 22630792	 Burner Skirt - MB		
10	 226350	 Orifice Cover, GI 545 DV		
11	 226351	 Intake Air Diverter, GI 545 DV		
12	 158056	 Burner Assembly, GI 545 DV		
13	 22633992	 Hanging Bracket, Left - MB”		
14	 226281	 Firebox Weldment	
15	 226416	 Heat Shield, Remote Receiver		
16	 224910	 Remote Control Kit		
17	 226284	 Base	
18	 118047	 Bolt, Leveling, M8 x 40		
19	 226367	 Switch Box		
20	 138720	 Decal, Blower Switch Box		
21	 158136	 Rheostat & Wire Harness		
22	 220703	 Switch, Rocker, SPDT, Center Off, Black	
23	 220637	 Snapstat, 140-120 deg° F		
24	 222951	 Bracket, Snapstat, Firebox Mounted,	
25	 225069	 Snapstat Shield	
26	 225063	 Snapstat Finger Guard
27	 157969	 Blower, Cross flow, 12” Cage - Replacement

28	 226311	 Cover, Access Blower		
29	 12969992	 Bracket, Control Panel		
30	 129154	 Terminal Block, 2 Pole 77 series		
31	 117920	 Screw, Pan Head Ph M4x8 M/S Zinc	
32	 117922	 Nut, Hex M4 DIN 934 PLAIN
33	 129698	 Support, Control Panel		
34	 226413	 Gasket, Spud Plate		

 No.    Part No.		   Description   No.    Part No.		   Description

35	 226366	 Spud Plate		
36	 129670	 Gasket, Pilot Assembly		
37	 226428	 Pilot Spacer, .940”		
38	 226417	 Pilot Ass’y, NG/LP, 820 Valve, PSE 	
39	 118218	 Screw, HWH SMA 8 x 1.5”” SL Zinc
40	 222280	 Gasket, Drop In Orifice Holder	
41	 223231	 Orifice Holder, Drop In Assembly	
42	 220018	 (Natural Gas) Orifice, #37	
42	 220731	 (Propane Gas) Orifice, #53		
43	 226352	 Handle Air Shutter		
44	 220734	 Gasket, 2.25in OD x .125	
45	 226380	 Primary Air Handle		
46	 118016	 Nut, Lock, M6		
47	 226286	 Top Back Shroud		
48	 226412	 Gasket, Vent Adaptor		
49	 225942	 Latch, Glass Frame		
50	 226394	 Delayed Ignition Latch Ass’y	
51	 129707	 Flex Tube, 3/8”” OD x 36””, 3/8” F	
52      223215           Adaptor, Straight, 3/8 NTP x 3/8
53	 117920	 Screw, Pan Head Ph M4x8 M/S  Zinc
54	 226348	 Igniter Bracket, GI 545 DV	
55	 3902573	 Piezo Ignitor Button		
56	 129729	 Valve Extension knob - On/Off 	
57	 129730	 Regulator Extension knob - Hi/Lo	
58	 222263	 Valve, NG, 50% TD,  SIT 820 (DV Models)	  

	 226560	 Valve, NG, 50% TD,  SIT 821 (DV MV Models)	

59	 129612	 Valve Bracket
60	 117911	 Screw, Pan Head Ph 10-32x3/8 M/S Zinc
61	 226340	 Hanging Bracket, Right	
62	 221930	 Air Shutter
63	 158137	 Blower Control Assembly
64	 158138	 Power Cord Assembly 
65	 158117	 Replacement Glass & Frame
66	 225451	 Embers, Small		


